
1 
 

 

 

 

 

 

City of Guelph 
Guelph Residential Greywater Field 
Test Draft Final Report  
 

Appendix A  

York Trunk Sewer and Paisley-Clythe Feedermain Municipal Class Environmental 

Assessment 

 

 

 
Final Report 

June 29, 2012 

 

 

 

  



2 
 

York Trunk Sewer and Paisley-Clythe Feedermain Municipal Class Environmental 

Assessment 

Please refer to the included PDF file below (PurplePipeTechMemoFinal.pdf). 

 



  

  

 

York Trunk Sewer and 
Paisley-Clythe Feedermain 
Municipal Class 
Environmental Assessment 
 
       
GENIVAR Project No. 10405017 

 

  
  

  

O c t o b e r  1 9 ,  2 0 1 1   

T e c h n i c a l  M e m o r a n d u m  -  E f f l u e n t  
R e u s e  S y s t e m  " P u r p l e  P i p e  S y s t e m "
[...]
Most of the activities occur within the summer months, including the two activities with the highest 
demands (irrigation and construction).  This leads to a large difference in demand when comparing the 
winter months to the summer months. This fluctuation in demand throughout the year is shown in Figure 
2-3 as the average daily total demand increases from 4L/s in the winter to approximately 22L/s in the 
summer. 

 

Figure 2-3: Estimated Annual Reclaimed Water Demand 
 

Figure 2-4 and Figure 2-5 show the daily demand trends and the average daily demand for the high 
demand period (summer demand) and the low demand period (winter demand).  Using these figures, the 
design flow for the system was determined to be 22L/s, since the system design flow should be such that 
the average summer demand is continuously met. The storage requirements were also determined based 
on these trends.  Storage is discussed further in Section 2.6.1.   



York Trunk Sanitary Sewer and Paisley-Clythe Feedermain 
Technical Memorandum - Effluent Reuse System "Purple Pipe System" 
 

GENIVAR  10
 

 

Figure 2-4: Estimated average and instantaneous demand during summer months (May to September) 
 

Figure 2-5: Estimated average and instantaneous demand during winter months (October to April) 

2.6.1 Storage 
Storage capacity within the distribution system is important to meet the potential variable reuse water 
demands.  The estimation of the required storage was based in the demands identified in the previous 
section. A conservative and preliminary estimation based on the difference between the average summer 
demand (22L/s) and the peak summer demand (28L/s) and the length of time the demand is above the 
average demand (6 hours, shown in Figure 2-4), indicates that the system should be designed with a 
minimum of 254 m3 of daily storage; however, utilizing the MOE design standard for water storage 
excluding fire storage, the required storage would be 635 m3.  An order of magnitude cost of the storage 
would vary from a minimum of $125,000 to approximately $635,000 depending on the configuration.  At 
this cost, it may be more practical to increase the size of the treatment system rather than provide the 
storage, as effluent availability is not an issue. 

2.7 System Limitations 
This section outlines the potential limitations associated with water reuse within the City of Guelph, such 
as; water quality, regulations, public health, public perception, cost, and local hydrology. 

2.7.1 Fecal Coliform 
At the current levels of Fecal Coliforms, the potential uses of the reclaimed water are limited to the 
Restricted and Industrial activities.  In order to meet other demands, the Fecal Coliform levels must be 



York Trunk Sanitary Sewer and Paisley-Clythe Feedermain 
Technical Memorandum - Effluent Reuse System "Purple Pipe System" 
 

GENIVAR  11
 

reduced.  The cost to upgrade the WWTP treatment to reduce the total Fecal Coliforms found within the 
WWTP effluent would be an expensive process.  The WWTP Master Plan (CH2MHILL, 2009) included 
recommendations for upgrades of the WWTP system to involve membrane filtration by the year 2024 to 
meet projected treatment requirements.  The report estimates that these upgrades will have capital costs 
of approximately $60 million, with average operational and maintenance costs of over $400,000 per year.   

It would not be necessary to upgrade the entire system to achieve the higher effluent quality, as a 
separate disinfection stream could be utilized to meet a higher effluent reuse standard for a smaller 
quantity of effluent, as detailed in Section 3.2.1. 

2.7.2 Total Dissolved Solids 
Total Dissolved Solid (TDS) are the inorganic salts and small amounts of organic matter present in 
solution in water, usually calcium, magnesium, sodium, chloride and sulfates.  These solids can 
potentially accumulate within soils, damaging the soil structure and limiting the growth potential of the 
irrigated land.  Levels of TDS found within the Guelph’s WWTP effluent, in a 2002 study, are on average 
1,300 mg/L.  A study completed in 1999 of the effects of salinity and irrigation in the Canadian Prairies, 
classifies the level of TDS found in the Guelph effluent at ‘possibly safe’ (TDS between 700 mg/L and 
1,750 mg/L).  Generally, forage crops, which include grass, are the most resistant to salinity (Peterson, 
1999). Limited studies have been previously completed on the topic of turf irrigation using WWTP effluent. 

Currently the University of Guelph is performing a study on the effects of WWTP effluent on vegetation.  
This study uses municipal wastewater, after tertiary and secondary treatment, applied to three different 
cultivars of Kentucky bluegrass.  The study is ongoing, but it has reported that preliminary results indicate 
that salt has a bigger effect on turf growth than any other wastewater parameter.  It would not be practical 
to address TDS in a treatment process at this stage as a nanofiltration or reverse osmosis system would 
be required. 

2.7.3 Regulations  
The absence of existing regulations in Ontario poses a challenge to the ease of implementation for the 
Water Reuse Distribution System.  Consultation with the MOE, GRCA and other local organizations is 
important for the development of a safe and effective Water Reuse Distribution System.   

2.7.4 Health Risks 
The health risks associated with water reuse systems are generally related to exposure to chemicals or 
microbial agents within the reclaimed water.  Exposure can occur directly (skin contacts, ingestion of 
aerosols) or indirectly (ingestion of uncooked food irrigated with reclaimed water).  This risk is the reason 
for the restricted and unrestricted classifications of reclaimed water.      

2.7.5 Public Perception  
It is expected that there will be a level of public reluctance towards wastewater reuse, as waste water 
reuse is largely unknown in Ontario. The water reuse program can be not be implemented without public 
approval.  It is important; therefore, that the public be informed throughout the developmental stages of 
the water recapture design. Prior to public consultation, it is important to establish risk assessment and 
management practices to address health and safety concerns.  It is vital that public health and safety are 
paramount when developing the system, as this will address the primary concern of the public. 

2.7.1 Local Hydrology  
Currently, the WWTP discharges an average of 54,000 m3/d into the Speed River.  This is approximately 
15% of the total yearly average daily flow rate of the river, which is 375,000 m3/d, just downstream of the 
plant.  During low flow periods in the late summer, the assimilative capacity of the Speed River is at its 
lowest, resulting in the WWTP effluent flow accounting for 44% of the Speed River flow.  The assimilative 
capacity of the river is controlled by the release of water from the Guelph Reservoir, located upstream of 
the WWTP.  The effluent from the WWTP acts as an indirect potable water source for downstream water 
supplies and provides additional assimilative capacity to downstream discharges.  With reduced amounts 
of effluent being discharged into the Speed River, the Guelph reservoir will not be required to discharge 
water for the purpose of increasing the assimilative capacity.   



York Trunk Sanitary Sewer and Paisley-Clythe Feedermain 
Technical Memorandum - Effluent Reuse System "Purple Pipe System" 
 

GENIVAR  12
 

The use of reclaimed water to offset the City of Guelph’s water demand will lower the overall demand on 
the local ground water supply.  This could extend the lifespan of the current water supply system and 
allow the municipality to save the resources required to locate new fresh water sources.      

It is difficult to determine the exact outcome the water reuse on the local water system, since the use of 
reclaimed water will lower the demand on the ground water system while also lowering the flow into the 
surface water system via the Speed River. Detailed analysis of the relations between the ground and 
surface water system should be completed to ensure that the lowering of the discharge to the Speed 
River will not adversely affect the Grand River watershed.   

3. Infrastructure Requirements 
This section identifies the potential infrastructure components required by the City of Guelph effluent 
reuse system.  

3.1 System Design Philosophy 
Due to the variability of the demand, both seasonally and hourly, there may be a need for peak demand 
management using several techniques, as follows: 

• Restricted Bulk Depot hours, limit bulk depot to operation outside of peak demand hours; 

• End user storage for large users; and, 

• Managed municipal uses, such as cycling field irrigation. 

Based on the design flow detailed above of 11L/s the following would be the required/recommended 
components of the re-use system.  Figure 3-1 illustrates a block diagram of the system.  

• A Diversion Structure; 

• Supplementary Disinfection; 

• Treated Effluent Storage (if desired); 

• A High lift Pumping System; 

• Automated Effluent Depot; and, 

• Effluent Distribution Systems.  





York Trunk Sanitary Sewer and Paisley-Clythe Feedermain 
Technical Memorandum - Effluent Reuse System "Purple Pipe System" 
 

GENIVAR  14
 

3.2 Infrastructure  
The infrastructure requirements of the non-potable distribution system are similar to those of a potable 
water distribution system.  Depending on the location and usage of the reclaimed water, the reliability, 
pressure, and demand may vary from the MOE standard for watermain construction.  This section 
outlines the basic design guidelines outlined by the US EPA Guidelines for water reuse. 

3.2.1 Treatment 
Currently, the Guelph WWTP is classified as a conventional activated sludge system with tertiary 
treatment.  The system includes grit removal, primary clarification, secondary treatment with an activated 
sludge system, secondary clarification, and tertiary treatment by Rotating Biological Contactors.  This 
system effectively achieves the requirements of the Restricted reclaimed water use classification.  
Improvement would be required to achieve effluent that is of high enough quality for the unrestricted uses 
previously identified. 

Additional treatment required to lower the Fecal Coliform levels can be provided by using UV and Ozone 
treatment.  A benefit to this treatment application is that modular units used can be added or turned off 
when required to meet demands.  This can allow the system to treat higher volumes of water during peak 
demand times, with limited negative impacts when a portion of the units are switched off.  It is estimated 
that the additional treatment required for the system would cost approximately $200 000, this is 
dependant on the level and volume of treatment required. This would be enclosed within a new building 
as part of the pumping system. 

The City of Guelph WWTP Master Plan Report (CH2MHILL, 2009) recommends the installation of 
membrane technology in the form of a tertiary Membrane Bioreactor (MBR) or Tertiary Membrane 
Filtration.  The implementation of this technology would minimize the additional treatment required to 
achieve higher levels of reuse quality.  At this stage, the treatment requirements have been selected 
based on current treatment. 

3.2.2 Storage  
As indicated in Section 3.3.1, the cost of storage at this size of system to balance flow demands is likely 
more costly than a modular system that can increase flow capacity to meet the peak demand.  
Furthermore, the provision of storage at grade would require secondary pumping, which would increase 
operational costs.  At this time, therefore, no treated effluent storage would be provided. 

3.2.3 Distribution  
The optimal distribution main size would be 200mm in diameter as it would provide a minimum velocity of 
greater than 1.0 m/s at peak flow of 35.3 L/s.  During winter demands, the peak velocity would be lower 
than optimal and may result in some accumulation of sediment within the pipe system, although this is 
unlikely due to the treatment and periodic flushing velocities.  Using MOE design guidelines, this system 
would be limited to approximately the current peak design flow due to the length of the pipe and desirable 
headloss.  If the main were upsized to a 250 mm diameter main, the maximum capacity would be 53.6 L/s 
(4,600 m3/day) at the same velocity.   

The US EPA has developed standards used in the State of Washington in regard to separation 
requirements between reclaimed and potable water lines.  General requirements are that the minimum 
vertical separation between the crown of the reclaimed line, and the invert of the potable line is 0.5 
meters, with the potable line above the reclaimed line or a minimum horizontal separation of 3 metres.  In 
situations when site limitations do not allow for the identified spacing general requirements, a minimum 
horizontal separation of 1.5 m combined with a vertical separation of 0.5 m would provide the appropriate 
cross-connection prevention.   

In locations where irrigation lateral lines are installed, the reclaimed water line will be at a higher elevation 
than the potable water line, creating the potential of cross-connections.  The Washington standards 
suggest a minimum vertical and horizontal separation of 1.2 m.  If this is not possible due to site 
limitations, a minimum vertical and horizontal separation of 0.5 m with the installation of an impervious 
barrier, such as PVC sheeting, is required.  



York Trunk Sanitary Sewer and Paisley-Clythe Feedermain 
Technical Memorandum - Effluent Reuse System "Purple Pipe System" 
 

GENIVAR  15
 

Figure 2-1 illustrates the general location of the Purple Pipe watermain (in red) along the preferred 
alignment of the York Trunk sewer (in yellow).  It is recommended that the watermain be installed from 
the City of Guelph WWTP east along the north bank of the Eramosa River and continue along York Road 
until the intersection with Watson Road.  This will allow the watermain installation to take full advantage of 
the York sewer installation project and also reach the largest amount of potential consumers.  It is 
estimated that the 250mm watermain will cost approximately $1,125,000 with the required booster 
pumping system estimated to cost approximately $450,000.    

3.2.4 Auxiliary System Components 
The components described in this section are in addition to the treatment and distribution of reclaimed 
water. 

3.2.4.1 Bulk Filling Station 
The installation of a bulk filling station will be required for the development of the street cleaning, flower 
irrigation, and dust control applications of reclaimed water.  The location of the filling station should limit 
the cost of additional infrastructure.  A standard bulk water depot system with metering and an accounting 
system would suit the application. There is also the potential for an equipment or automobile washing 
station to be incorporated into this facility if the water quality meets the unrestricted contaminant levels.  
For the purposes of this report, it is estimated that the capital cost for the bulk filling station will be 
approximately $50 000 based on an exterior system. 

3.2.4.2 Metering  
The US EPA guidelines recommend that the use of reclaimed water be metered in a similar method to 
potable water, with a unit price per m3.  This will allow the municipality to track the usage and still require 
customers to make efforts to conserve water usage.  It is estimated that the capital cost for the metering 
system will be approximately $20,000 for the main meter into the distribution system.  

3.2.5 Cost Summary 
The order of magnitude cost estimate of the required infrastructure for a basic Purple Pipe system is 
summarized as follows: 

• Treatment System - $200,000 

• Pumping and Distribution - $1,575,000 

• Bulk Depot and Metering - $70,000 

• General Requirements (20%) – $369,000 